CERTIFIED MATERIAL TEST REPORT Page 1/1
CUSTOMER SHIP TO CUSTOMER BILLTO GRADE SHAPR/ SIZE .
GERDAU CORSASAPIDECV .  GERDAUCORSASAPIDECY 992/572-50 Widé Flange Beam /14 X 50¢ /360 X 44
EX RENAULT ESTACION HB22 8385 CARRETERA MEXICO CD SAHAGUN .
. CIUDAD DE FRAY SN LENGTH WEIGHT HEAT /BATCH
US-ML-MIDLOTHIAN BERNARDIND HGO 43950 CD SAHAGUNHGO 43990 40'00" 51,500 LB 59055826/02
LOTEIAN. TX 76065 SALES ORDER MER MATERIAL N° SPECIFICATION / DATE or REVISION
MID » TX 760 378467/000250 ’ AST2ASTIM-O7
UsA A99/AS92M-11
CUSTOMER PURCHASE ORDER NUMBER BILL OFLADING DATE ASTM AS/AEM-11
4500737481 1327.00000594851 17,06.2013
CHEMICAL. COMPOSITION
[ Mn P S Si Co Ni Cr “8n. v * Nb Al
% % % % % % [ % % % % %
0.47 0.36 5017 - 0.03¢% 0.23 (.38 0.11 0,19 0.034 9.012 0,002 0.009 003
CHEMICAL COMPOSITION
CEE!M
.03
1 MECHANICAL PROTERTIES .
Y5 : . urs S urs G G/iL
st KS8I MFa MPs Inch mm
525 697 352 484 8.000 200.0
521 703 359 a8 000 2000
MECHANICAL PROFERTIES
Elong.
%
24.60
2350
COMMENTS / NOTES

The above figures are certified chemical and physr:al test records as comaised in the permanent records of company. This matenal, including the billeis, was melted and manufaciured in
the USA. We certify that these data are correct and in compliance with specified requirements. CMTR complies with EN 10204 5.1
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